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HH. ER

FACE PLATE. ARM TOP COVER

no| BRES SoRAL | ZoSREL | MM BE PARTS NAME
1| 15035 ™ * 1| @R FACE PLATE

2 | 15036 * * 1] aE HINGE

3| 15039 * * 6 | tkvne SCREW 1/8X44 L=3.5

4| 15037 * * 1 | EHen FACE PLATE SPRING

5| 15039 * * 2 | knncr SCREW 1/8X44 1=3.5

6| 15038 * * 1| mE= A RUBBER

7| 13556 * * 1| #iR ARM TOP COVER

8| 8040 * * 2 | kvne SCREW 9/64x40 L=8.0

9| 81001-L * * 1| kiR ARM TOP COVER

10] 11007 * * 1| HRRe R OIL LEVER INDICATOR

11| 81002-L * * 1| EI-rr2 x> GASKET

12| 15007 * * 7| kdvntr SCREW 9/64x40 L=10.0

13| 36708 * * 1| X2 THREAD TAKE UP COVER

14| 6031-02 * * 1| k»vac SCREW 11/64x40 L=9.0

15| 11006 * * 1 | LiEZEY ARM TOP COVER THREAD GUIDE
16| 13076-02 * * 1] +2¢ NUT 7/32X32

17| 15086 * * 1 | #BABE 0 OIL CONTROL SPRING

18| 8040 * * 1| kdvat SCREW 9/64x40 L=8.0

19 11142 * * 1] 772vx- WASHER

20| 11004 * * 1| 3htAwr o OIL REGULATOR

21| 10597 * * 1| kdvncr SCREW 1/8x40 L=3.3

22| 15058 * * 1| S¥nEms OIL REGULATING STUD

23| 15059 * * 1| K¥pewmArsy v 7 OIL REGULATING SPRING

24| 15057 * * 1| BHngmmy 1 < OIL REGULATING DIAL

25| 8009 * * 1 ks ne SET SCREW 15/64X28 L=7.5
26| 15038 * * 1| L= 288 RUBBER

27| 15034C * * 1 =t 2-7 k() OIL TUBE AND OIL WICK COMPLETE
28

29

30| 15054 * * 1 | mFE#HY (L) THREAD GQUIDE (UPPER)

31| 10685 * * 2 | ikvne SCREW 3.4x36 L=6.5

32] 10759-A * * 1 | mE#HT T THREAD GUIDE (LOWER)

33| 10760 * * 1| Ay 7 =1t FELT

34| 10685 * * 1| kovnv SCREW 3.4x36 L=6.5

35| 81003-L * * 2 | kdvne SCREW 11/64x40 L=8

36| 81004-L * * 1 | RExET BOBBIN WINDER COMPLETE
37| 81005-L * * 2 | kvnev SCREW 8/64x40 L=4.5

33| 81006-L * * 1| Arysyx> THREAD CUTTER

39| 81007-L * * 1| #29€7 24831 THREAD TENSION REGULATOR ASSY
40| 81008-L * * 1|t~ &19 RUBBER PIUG & 19




TAKE UP LEVER. ARM SHAFT. MAGHINE PULLEY
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xe v, Lt#y, 77—V —
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY

NO ﬁ%ﬁ? 33952;— 25552% !a*# R% PARTS NAME

1| 82001-L * * 1 E# ARM SHAFT

2 | 15033 * * 1 Bl ) i OIL WICK

3 | 105086 * * 1 Leadgnr OIL STOP SCREW 7.85X20 L=6.0

4| 10577 * * 1 JT—y—j@Lhe PULLEY ADJUSTING SCREW 6. 75X24 L=11.0
5| 19414 * * 1 PG Y~ BV H N NEEDLE BAR CRANK

6 | 19415 * * 1| {FEmvacr POSITION SCREW 1/4X28 L=20.0

7| 19416 * * 1] tkvne SET SCREW 1/4X28 L=14.0

8 | 10563 * * 1] EWAZ L () 77 v % WASHER

9 | 10562 * * 1| EWA2 0 (BD ARM SHAFT BUSHING (LEFT)

11} 10524 * * 1| k»nev SET SCREW 6.75X24 L=6.5

13| 10725 * * 2 | ERAAS N (R 7=0b OIL FELT

14| 13074 * * 1| EM~x7Ty>rsr—2 ARM SHAFT BALL BEARING ADAPTOR
15] 10567 * * 1| F~7y 7 ARM SHAFT BALL BEARING

16| 13361 * * 1] ERSTY > 25— ARM SHAFT BALL BEARING ADAPTOR SLEEVE
17] 19418 * * 2 | kpnc SET SCREW 1/4X28 L=4.5

18| 10568 * * 1| #xLy >y BALL BEARING RETAINING RING

19] 10571 * * 1| k#y<7y 25—k nt | SCREW 6.75X24 L=20.0

20| 10504 * * 1 T—y— MACHINE PULLEY

211 10943 * * 1| gy 7 FEED INDICATING (W/0 BELT GUARD)
22| 10568 * * 1| xfgyv2rne SET SCREW 1/4X32 L=5.5

23| 10576 * * 1] aERsnL POSITION SCREW 15/64X28 L=21.0
24| 10579 * * 1| k»atv SET SCREW 15/64 X28 L=20.0

25| 10569 * * 1 R p Sy — ARM SHAFT CONNECTING BELT PULLEY
26| 10574 * * 2 | ~rT—Yy—y rr¥ BELT PULLEY SPRING FLANGE

27| 10571-6 * * 1| #rrT—y—gkdnc SET SCREW 6. 75X24 L=20.0

28| 10570 * * 1| srbT—y—trnc POSITION SCREN 6. 75X24 L=14.5

29| 10524-G * * 1| srbF—y—¥>npeknt | pOSITION SCREN SET SCREW 6. 75X24 L=6.5
30| 10621 * * 1 FA4I vy ARM SHAFT CONNECTING BELT

32| 15024¢ * * 1| X& @ THREAD TAKE UP LEVER CONPLETE

32] 15024 * * 1 X8 THREAD TAKE UP LEVER

33| 15026 * * 1 | REMz THREAD TAKE UP LEVER DRIVING STUD
34| 10728 * * 1| RFERE s # OIL WiCK

35| 10528 * * 1| stik735 > NEEDLE BAR CONNECTING LINK

36| 15013 * * 1| XY~ THREAD TAKE UP LEVER HINGE STUD
37| 11042 * * 1| RBY Y@ 0IL WiCK

38| 10524 * * 1| REY~YiEanv SET SCREW 6. 75X24 L=6.5

39 10523 * * 1 $tigrvorey NEEDLE BAR CONNECTING LINK STUD
40| 10726 * * 1| eti?r 5 > 2 € vk OIL WICK

41| 15038 * * 1| W~ aig RUBBER OIL STOPPER

42| 19417 * * 1| $ti&r v eriEhne (&) | SCREN 1/4X28 L=6.5

43| 19418 * * 1| g7 9> ¢ >iEnne (5) | SCREW 1/4X28 L=4.5

44| 10551 * * 1 | XHEHRSY THREAD TAKE UP LEVER OIL GUARD
45| 10850 * * 1| XEHR s L SCREW 3. 4X36 L=6.0

46| 10772C * * 1| bilgne” F LIFTING ECCENTRIC CONNECTING COMPLETE
47{ 10772 * * 1 | bElggo” F LIFTING ECCENTRIC CONNECTION

48| 10773 * * 1| Z—Frx7Yy ¥y NEEDLE BEARING

491 19427 * * 1 hiRAL ETF A A LIFTING ECCENTRIC

50| 19508 * * 2 | hifa L FA4kn0 L SET SCREW 1/4X40 L=5.5

51| 11879 * * 1 FL FFA L5 — LIFTING ECCENTRIC COLLAR

52| 10573 * * 2 | BILEFAA2 T — kN | SET SCREW 7/32X32 L=11.0







I, P THE
PRESSER BAR. VIBRATING PRESSER BAR

BRES

339RBL

255RBL

ne

NO| paRT NO | -25| 25 [qy e PARTS NAME

1| 10540 * * 1 Wi PRESSER BAR

2 | 10539-A * * 1 HA(F) Ao PRESSER BAR BUSHING (LOWER)

3 | 10761 * * 1 kv ac SET SCREW 6.75X24 L=11.0

4| 10538 * * 1 HAM(E) Ao PRESSER BAR BUSHING (UPPER)

5 1| 10761 * * 1| Emate SET SCREN 8.75%24 L=11.0

6 | 10541 * * 1 HAERN PRESSER BAR POSITION GUIDE BRACKET
7| 10662 * * 1| Eonr SCREW 5/32X 40 L=6.5

8 | 10543 * * 1 E {2t ] PRESSER BAR POSITION GUIDE

9 | 10761 * * 1| k»ne SET SCREW 6.75X24 L=11.0

10| 18479 * * 1 ke PRESSER BAR LIFTING BRACKET

11} 19518 * * 1 ik gne SCREW 11/64X40 L=14.0

12| 10546-A * * 1 3 2 MR 2 TR TENSION RELEASE SLIDE

13| 10547 * * 1 AN e TR R TENSION RELEASE SPRING

14| 18480 * * 1 (DFEEHOL LIFTING BELL CRANK SCREW 11/64X40 L=8.0
15| 13360 * * 1| Mrigmey ~ 7 PRESSER BAR SPRING BARCKET

16| 13365 * * 1| |rigipsy >rgne PINCH SCREN M4X0.7 L=9.0

17| 10659 * * 1] #mrbyr— PRESSER BAR LIFTER

18| 10660 * * 1 |riyri—erav HINGE SCREW 4.5X32

19| 10796 * 1 Mg r LIFTING PRESSER FOQT

20| 10664 * * 1 S EHnL SCREW 3.4X36 L=9.0

21| 19425 * * 1 B LIFTING ROCK SHAFT

22| 10514 * * 2 | @2 n LIFTING ROCK SHAFT BASHING

23| 16709 * * 1| ke >ne SCREW 1/4X28

24| 19516 * * 1 | ey -nvt” NUT 1/4X28

25| 10728 * * 1| iy v 0o 0IL WICK

26| 10558C * * 1 L 2 LIFTING BELL CRANK COMPLETE

271 10558 * * 1 {Dg LIFTING BELL CRANK

28| 10557 * * 1 < OFMEE (KD LIFTING BELL CRANK LINK

29| 10556 * * 1 < oMK (V) VIBRATING PRESSER BAR CONNECTING LINK
30| 34713 * * 1 hifl 2 & VIBRATING PRESSER BAR

31} 10554 * * 1 L A7y ¥ VIBRATING PRESSER BAR EXTENSION SPRING
32| 10553-A * * 1 hifr 27y Y7 VIBRATING PRESSER BAR EXTENSION

33| 15060 * * 1 hif L gL o SCREW 5/16X24 L=16.0

34| 15118 * * 1| fgnith® VIBRATING PRESSER BAR SLIDE BLOCK
35| 19411C * * 1 i 2 () VIBRATING PRESSER FOOT COMPLETE

36| 19411 * 1 i d VIBRATING PRESSER FQOT

a7| 17104 * * 1 iimrtHnL PINCH SCREW 11/64X40 L=6.0

38| 10548-A * * 1 A Eign Lo ig LIFTING BRACKET GUIDE BLOCK

39| 10519 * * 1| k»nc PINCH SCREW 6.75X24 L=17.5

40| 15111 * * 1 €Y PIN

41| 19419 * * 1] L FrogErss LIFTING ECCENTRIC CONNECTING CRANK
42| 19420 * * 1| EFrAmgrssncr PINCH SCREW 1/4X28 L=16.0

43| 10775 * * 1| Ei¥fgo” FEggac HINGE SCREW 7/32X32

44| 10703 * * 1 Li®gao > FEERC T 7 ¥ X— | WASHER

45| 10774 * * 1| Elgo? ¥4 7 LIFTING ECCENTRIC CONNECTION COLLAR
46 * * 1 79 Y X— WASHER

47 * * 1 + ¥ b NUT 7/32X32

48] 10185 * 1 Mg (1/4) LIFTING PRESSER FOOT (1/4)

49| 10285 * 1| S 1/4) VIBRATING PRESSER FOOT (1/4)
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NEEDLE BAR ROCK FRAME. ROCK SHAFT CRANK GONNECTION
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LA, EE Y F

NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

o] [~ ]
No ?&‘ﬁj 339R0%| 255REL ’g‘# RE PARTS NAME
1] 15110-A * * 1 | gt A NEEDLE BAR ROCK FRAME
2111875 * * 1 | sitRY >~ HINGE STUD
3| 10525 * * 1 [kdnr SET SCREW 6. 75X24 L=9.0
41 15117 * * 1 | |k SLIDE BLOCK PLATE
5| 8100 * * 2 | frrkfbnne SCREW 9/64X40 L=6.5
6 | 15031 * * 1 | st AHE 0iL WICK
7 | 84001-L * * 1| 45— NEEDLE BAR ROCK FRAME POSITION BRACKET
8 | 10561 * * 2 |kvne LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5
9 | 16703 * * 1 | ik NEEDLE BAR
10| 15089 * * 1 | sHiEfl THREAD GUIDE
11| B140553 * * 1 | #fikpvnc SCREW 1/8X40 L=4.5
12| No122 * * 1| & NEEDLE
13| 19426 * * 1 | st e NEEDLE BAR CONNECTING STUD
14| 13365 * * 1 | shikfas@nce PINCH SCREW N4X0.7 L=9.0
15| 10726 * * 1 | sl s OIL WicK
16| 84002-L * * 1 | ko NEEDLE BAR ROCK FRAME ROCK SHAFT
171 11876C * * 1| EBV¥AE (@) SLEDE BLOCK COMPLETE
18] 11877 * * 1 | 9 ¥RE SLIDE BLOCK
19| 11876 * * 1 | FEogYvac SLIDE BLOBK STUD
20| 10581 * * 1 | FigEogernenac SET SCREW 7/32X32 L=1.0
21| 15016 * * 1| 2& ROCK SHAFT CRANK
221 10519 * * 1 | Egg»rnr PINCH SCREW 6. 75X24 L=17.5
23 * * 1| ®gn7r ROCK SHIFT CRANK CONNECTION
24] 10728 * * 1 | ®EgO” Fg OIL WiCK
25 * * 1 | Mgn2 rmac () SCREW 8/32X28 1=23.5
26| 8105 * * 1 | Egn2 Fmae () +7¢ NUT 9/32X28
27 * * 1 | #Ego? rmac (K) SCREW 5/16X28 L=29.5
28 * * 1| RYME 1T NEEDLE BAR ROCK FRAME REGULATING PIPE
29| 15019 * * R YEL L FEED ROCK SHAFT CRANK
30| 10754 * * 1 | Boygrssgne PINCH SCREW 6. 75X24 L=16
3t * * 1] 77vx NASHER
32 * * 1 | Mgnr rmac (k) 7+ NUT 5/16X28
33| 10779 * * 1 | sigame > cLIp
34| 10778 * * 1| s OLK WiCK
35| 4221 * * 1] AR OLK WICK ETAINER
36| 15007 * * 1 | #EFE G Evhe SCREW 9/64X40 L=10.0
37 * * 2 | 8L SCREW 9/64X40 L=12.0




K5, HIEXKR/ AR
KNEE LIFTER LIFTING LEVER. PRESSER BAR SPRING
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PNENELER: 5N RAE)

KNEE LIFTER LIFTING LEVER. PRESSER BAR SPRING

no| BERS | 2 s aE PARTS NAME

1 | 850011 * * 1 X3 KNEE LIFTER LIFTING LEVER

2 | 85002-L * * 1 KSik»av HINGE SCREW 6. 35X24

3 | 13059 * * 1 Fun SPRING

4| 11154 * * 1 Sungsuc SCREW 6. 75X24

5 | 85003-L * " 1 | #&rL-8 LIFTING LEVER B

6 | 85004-L * * 2 | kvpnv HINGE SCREW 6. 35X24

7 | 85005 * * 1 | &2 Lr-a LIFTING LEVER A

8 | 85006-L * * 3 | ikdne HINGE SCREW 6. 35X24

9

10| 85007-L * * 1 AT LONG LEVER

11| 85008-L * * 2 | ¥H* WASHER

12

13

14

15

16| 10705 * * 1 | Brigkifun PRESSER BAR SPRING (FLAT)

17| 10706 * * 1 | kg nByne PRESSER BAR SPRING SUPPORT SCREW
18] 11156 *® * 1 Ky niffpac PRESSER BAR SPRING REGULATING SCREW -

10




Té#, TRILET—)—, EYHL
HOOK DRIVING SHAFT. SAFETY CLUTCH PULLEY . FEED DRIVING CAM
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_Fﬁm\ T\-&JL Ff—-‘)—, ii’) jJL\
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY. FEED DRIVING CAM

o]
No ?A?G'iﬂ? | s %&# ] PARTS NAME
1| 86001-L * * 1 | T HOOK DRIVING SHAFT
2 | 10782 * 1 FH@ED £ 40 HOOK DRIVING SHAFT BUS! NG (FRONT)
3| 10871 * * 1 | kvac SET SCREW 6. 75X24 L=20.0
4| 11080 * * 1 | FEy@EnH 2ozt OILING FELT
5| 10605 * * 1 | TH(R) X 21 HOOK DRIVING SHAFT BUSIING (MIDDLE)
6 | 10522 * * 2 | ikvne SET SCREW 6. 75X24 L=14.0
7110728 * * 1 PSS : 7y 0IL WicK
8 | 30157 * * 1| F#<79>¥75—= HOOK DRIVING SHAFT BUS! ING (BACK)
9 | 1057 * * 1 | k»av SET SCREW 6. 75X24 L=20.0
10| 10609 * * 3 | Mty vrikovne SCREW 3. 4X36 L=5.5
11| 10567 * * 1 | TH=7Yy > BALL BEARING
12| 10607 * * 1| TRH=7Y>¥7Hh73— COLLAR
13| 10566 * * 1 | kvpne SET SCREW 1/4X32 L=5.5
14] 10658 * * 1 | i ne POSITION SCREW 1/4X32 L=5.5
15| 10608 * * 1 | WMty >” BALL BEARING RETAINING WASHER
16| 10810-01 * * 1 | FRAVET—y — SAFETY CLUTCH PULLEY
17] 10574 * * 1 T=y—y ¥ PULLEY SPRING FLANGE
18] 10611 * * 1 | Ferb 77—y —ifl SAFETY CLUTCH COLLAR
19| 10612 * * 2 | ikvne SCREW 1/4X32 L=10.5
20( 10615 * * 1| Farbr7—y—ifrn SAFETY CLUTCH LOCKING LEVER SPRING
21| 10614 * * 1| Frrb 77—y —fe > HINGE PIN
22| 10581 * * 1| Frb7—Y—FE ~iE® U | SCREW 7/32X32 L=7.0
23| 10619 * * 1| FRAPT—Yy—RATYy ¥ SAFE CLUTCH THROW [NLATCH SPRING
24| 10618 * * 1| Fenb 7—y —hilgd SAFE CLUTCH RATCHET CONNECTING LINK
25| 10616 * * 1| Fanb7—y —fia SAFE CLUTCH LOCKING LEVER
26| 10613 * * 1] TR T—y —Hige > HINGE STUD
27| 10581 * * 1 | #gevrknac SCREW 7/32X32 L=7.0
28| 10617 * * 1] Fnb 7=y—yR SAFE CLUTCH RATCHET
29| 10620 * * 1] Frrb7—y —ge > SAFE CLUTCH THROW INLATCH PIN
30 * * 1| F#A 20 HOOK DRIVING SHAFT BUSHING
31| 10723 * * 1 | CBIIE AR C-TYPE STOP RING
32| 10722 * * 1| W% BEARING
33| 34007 * * 1 %gvn2>r FEED CONNECTING ROD
34| 34010 * * 1] R LINK
35| 11953 * * 1] nc SCREW 7/32X32 L=5.5
36( 34011 * * 1| SHAFT
37| 34009 * * 1| &y . FEED ECCENTRIC
38| 14114 * * 1| tkdne SCREW 1/4X32 L=6.5
39| 14116 * * 1| kdpnev SCREW 1/4X32 L=9.5
40| 10623 * * 1| 4Ly ~” COLLAR
41| 10566 * * 2 | kvav SET SCREW 1/4X32 L=5.5
42| 34008 * * 1| L~ FEED REGULATING STUD
43| 10673 * * 1| 27y>vy SPRING
44| 10674 * * 1| kpe> PIN
45| 10638 * * 1] k¥x— HOOK DRIVING GFAR
46| 10639 * * 1| fIEp»arv POSITION SCREN 1/4X32 L=8.0
47| 10766 * * 1| k»pne SET SCREW 1/4X32 L=7.0
48| 10637 * * 1| £y rFAHL2RC4 FEED LIFTING CAM COMPLETE
49| 10658 * * 1| k»ne SET SCREW 1/4X32 L=5.5
50| 10950 * 1| Te®@E) x s 0 HOOK DRIVING SHAFT BUSI ING(FRONT)
51| 86002-L * * 1| 25~ COLLAR
52| 10570 * * 2 | kvnL SET SCREW 17/64X24

12




gk, EYVLE. XYE
THROAT PLATE. FEED BAR. FEED ROCK SHAFT
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SR, XV XA, XUH
THROAT PLATE, FEED BAR, FEED ROCK SHAFT

BaEs

339RBL

255RBL

£

NO| BART No | -25|  -25]qQry E PARTS NAME
1 | 10665 * 1 | &R THROAT PLATE
16425 * 1 | #H8 THROAT PLATE
2 | €031-01 * 2 | gfEEH L SCREW 11/64X40 L=9.0
6031-01 * 1| stgE»ne SCREW 11/64X40 L=8.0
3| 87001L * 1 | @& BED SLIDE (RIGHT)
10061 * 1| M) 1/4 BED SLIDE (RIGHT)1/4
4| 10668 * * 1| mtg»r7y 7 SPRING
5| 10667 * * 1 il v > PIN
6| 87002-L * 1 | &) BED SLIDE (LEFT)
10042 * 1| (&) 1/4 BED SLIDE(LEFT)1/4
7] 11166C * 1| #Lig (@) BED SLIDE (FRONT) COMPLEETE
8| 10805 * 1| ®yk FEED DOG
10485 * 1| %y FEED DOG
9| 10601 * * 2 | EydE»nce SCREW 1/8X40 L=7.0
10| 10594 * 1 | EVEA FEED BAR
11065 * 1| &VLE& FEED BAR
11| 10595 * * 1 205 FEED LIFTING CAM FORK
12| 10596 * * 1| 20 7=} OILING FELT
13| 10597 * * 1| kdpne SCREW 1/8X40 L=3.3
14| 70129 * * 1| 2okbnr SCREW 7/32X32 L=15.0
15| 105989 * * 1| 205y yvx— WASHER
16| 16704 * * 1| gyvpe FEED DRIVING ROCK FRANE
17| 18065 * * 2 | gyumgnt PINCH SCREW NSX0.8 L=14.0
18| 16705 * * 1| #yvthevae FEED BAR HINGE PIN
| 19] 16706 * * 1 | #yvt@gerncs 7t NUT 1/4X28
20| 87003-L * * 1| Eve FEED ROCK SHAFT
21| 10588 * * 1| EusA 2 @) BUSHING (FRONT)
22| 10522 * * 1| Asn@EniEvav SCREW 6. 75X24 L=14.0
23| 11068 * * 1 54 +— LINER
24| 10761 * * 1 A&V (R IE®» n U (D) SET SCREW 6.75X24 L=11.0
25| 10593 * * 1| Eyvms s —@) COLLER (FRONT)
26| 10764 * * 2 | kvnv SET SCREW 6.75X24 L=4.5
27| 10783 * * 1| BURx ) BUSH NG (BACK)
28| 10571 * * 1] Asr@Eikvne SCREW 6. 75X24 L=20.0
29| 11068 * * 1| 934+— LINER
30( 10525 * * 1| A2 ()it 0L (HED) | SCREW 6.75X24 L=9.0
31| 10593 * * 1 | XV#r 7 — () COLLER (BACK)
32| 10764 * * 2 | k»nL SET SCREW 6.75X24 L=4.5
33| 16708 * * 1| BEUsElirs s FEED ROCK SHAFT CRANK
34| 19420 * * 2 BHVEATF L PINCH SCREW 1/4X28 L=16.0
35| 11962 * * 1 | BVEAIra 2~ FEED ROCK SHAFT CRANK STUD
36| 11954 * * 1 BYMAI~S Y HE 0IL WicK
37| 11953 * * 2 | BYMEIrszE v EHOD SET SCREW 7/32X32 L=5.5
as| 11162 * 1 | $HEiE» L SCREW 11/64X40 1=9.0
39] 11163 * 1] ¢> PIN
40| 13085 * 1 ELiik»ne SCREW 13/64 %32

14




Ny Ln—. FTEYAy K
FEED REVERSING LEVER. FEED

DRIVING ECCENTRIC CONNECTION




WL N— TREY oY F
FEED REVERSING LEVER, FEED DRIVING EGCENTRIC CONNECTION

=] feu]
NO i“;;;ﬁg 3395?'5‘ 2555% ’g‘# ¥ PARTS NAME
1| 34031 * * 1 RN R . FEED REVERSING LEVER
2 | 10845 * * 1 Ry Lt SCREW 15/64X28 L=18.0
3| 15208 * * 1 R R FEED REVERSING LEVER SHIFT
4 | 34019 * * 1 AN SPRING
5| 30618 * * 1 ) ARM
6 | 1365 * * 1 nr PINCH SCREW 15/64X28 L=16.0
7| 28152 * * 1 | SHAFT
8 | 34027 * * 1 ®YiEEN > & FEED REGULATOR CAM
9 | 10519 * * 1 EUEMr L0l SCREW 6. 75X24 L=17.5
10| 11409 * * 1 | BREEE ROUNDNESS CONNECTER
11 11412 * * 2 + 7 b NUT
12| 34033 * * 1 L k3] LINK
13| 34035 * * 1 nt SET SCREW 9/84X40 L=15.0
14| 34048 * * 1 ne SCREW 5/16X24 L=16.0
15| 34014 * * 1 #EMBET REVERSE SEWING CRANK
16| 1365 * * 1 nr PINCH SCREW 15/64X28 L=16.0
17] 34005 * * 1 Ba REVERSE BLOCK
18| 34012 * * 2 | Al SQUARE BLOCK
19] 34013 * * 2 | AR QUIDE PLATE
20| 15055 * * 4 7353 4n0L SCREW 11/84X40 L=8.0
21| 34006 * * 1 57— COLLAR
22| 11953 * * 2 | kvne SET SCREW 7/32X32 L=5.5
23| 34044 * * 1 RHHK QUIDE PLATE
24| 15060 * * 2 ne SCREW 5/16X24 L=16.0
25| 34040 * * 1 REN SPRING
26| 34028 * * 1 EYRM A v SCREW BAR
271 18420 * * i |0y >¥” 0-RING
28| 34029 * * 1 ya4xn DIAL
29| 18417 * * 1 ne SCREW 11/64X32 L=8.0
30| 18418 * * 1 e PIN
31| 15729 * * 1 P A SRRING
32| 88001-L * * 1 [0d PIN
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h<
HOOK SADDLE (RIGHT ). HOOK

h<wxs (RH).




h~tB8@&E) . K~
HOOK SADDLE (RIGHT) . HOOK

=] =1
v BTN | s s | R PARTS NANE
1| 15090 * * 1 A <+ R &) HOOK SADDLE (RIGHT)
2 | 15092 * * 1 b7 X PACKING
3| 15091 * * 1 Rt P OIL PRSERVIOR (RIGHT)
4 | 15007 * * 7 iEsvnce SCREW 9/64X40 L=10.0
5| 15095 * * 1 hrt&a A n(h) BUSH NG (UPPER)
6| 11176 * * 1 tknnc SCREW 7/32X 32 L=5.5
7
8 | 10657 * * 1 XX — HOOK DRIVING PINION (SPIRAL)
9 | 10658 * * 1 g oL POSITION SCREN 1/4X32 L=5.5
10| 10767 * * 1 EHnv SET SCREW 1/4X32 L=4.5
11] 10644 * * 1 VAR WASHER
12| 15096 * * 1 hot& A5 1L (T) BUSH | NG (LOWER)
13} 11176 * * 1 FE»ne SCREW 7/32X32 L=5.5
14| 15049 * * 1 +—7+—+8 BOBBIN CASE OPENER LEVER
15| 10651 * * 1 Hrue s OPENER LEVER DRIVING SCREW STUD
16| 10727 * * 1 HrnY 7 =g FELT
17| 10652 * * 1 + 7 b NUT 11/64X 40
18| 11137 * * 1 *—Tt—tBE LT HINGE STUD OfL FURNISHING TUBE
19| 15050 * * 1 t—7F—1fKe> OPERER LEVER HINGE STUD
20| 10727 * * 1 t—7+—tKE ¥7 = b FELT
21| 10573 * * 1 iE»nv SET SCREW 7/32%32 L=11.0
22| 15051 * * 1 JI Vg AR BOBBIN CASE LEVER LINK
23| 15040 * * 1 h~ @) HOOK COMPLETE
24| 16407-01 * * 1 hh 4L HOOK
25| 16407-07 * * 1 ARAIK THREAD GUIDE
26| 16407-08 * * 2 E»np SCREW
27| 1640705 * * 1 #HEE NEEDLE GUARD
28| 16840708 * * 2 Evne SCREW
29| 1504002 * * 1 Rh~ BOBBIN CASE COMPLETE
30| 15040-10 * * 1 RiFF 4 BOBBIN CASE TENSION SPRING
31| 16407-11 * * 1 RiFF dkvar SET SCREW
32| 16407-12 * * 1 RBF I ARFRL TENSION REGULATING SCREW
33| 15040-03 * * 1 Wh <z HOOK GIB
34| 1640704 * * 3 Rh<#rErnL HOOK GiB SCREW
35| 15041 * * 1 PR BOBBIN
36| 15052 * * 1 F AN —y 01L GAUGE
37] 11131 * * 1 FANYT—IRHSA T OIL GAUGE GUIDE TUBE
38| 15093 * * 1 Ay 1 X OIL REGULATING SCREW
39| 15094 * * 1 oy v 7 O-RING
401 10629 * * 1 FEEEE Y 1 XMk NRT SET SCREW 1/8X40 L=8.0
41| 15048 * * 1 HE o r—At—T F — BOBBIN CASE LEVER
421 106877 * * 1 7YX — WASHER
43| 10850 * * 1 #—7Fr—t@ikvnr SCREW 3.4X36 L=6.0
44| 11145 * * 1 hetasty 273 —(b) PINCH SLEEVE (UPPER)
45| 11146 * * 1 h~+@BHFY #5—(F) PINCH SLEEVE (UPPER)
46| 11144 * * 1 hxta@sftrar PINCH SLEEVE SCREW 7/32X32 L=32.0
47| 10647 * * 1 7YX — WASHER
481 10646 * * 1 htglE»nte SCREW 6.75X24 L=28.0




h<xts (). h¥
HOOK SADDLE (LEFT). HOOK




h=x&&E. h~
HOOK SADDLE (LEFT) . HOOK

[w] =}
vo| D | 55| s [am R PARTS NAME
1| 15520 * 1 ¥+ & (&) HOOK SADDLE (LEFT)

2 | 15092 * 1 Ve by X PACKING

3| 15521 * 1 e tEBEMY VI (E) OIL PRSERVIOR (LEFT)

4 | 15007 * 7 X e SCREW 9/64 X 40 L=10.0

5 | 15095 * 1 HatB AP L (E) BUSH ING (UPPER)

6| 11176 * 1 kv ntl SCREW 7/32X32 L=5.5

7

8 | 10657 * 1 hE X — HOOK DRIVING PINION (SPIRAL)
9 | 10858 * 1 frEpone POSITION SCREW 1/4X32 L=5.5
10| 10767 * 1 E»nc SET SCREW 1/4X32 L=4.5

11| 10644 * 1 TSy X— WASHER

12| 15096 * 1 hata s n(F) BUSHING (LOWER)

13| 11178 * 1 E»ne SCREW 7/32%X32 L=5.5

14| 15049 * 1 *—7F—+ 8 BOBBIN CASE OPENER LEVER
15| 10651 * 1 Hrne s OPENER LEVER DRIVING SCREW STUD
16| 10727 * 1 LEAR R FELT

17| 10652 * 1 7k NUT 11/64 X 40

18] 11137 * 1 t—7TF—FRKE V4T HINGE STUD OIL FURNISHING TUBE
19| 15050 * 1 t—7+—1fve~ OPERER LEVER HINGE STUD

20| 10727 * 1 t—7F—tfKy 7 =Lt FELT

21| 10573 * 1 iE»ne SET SCREW 7/32X32 L=11.0
22| 15051 * 1 IRl =TS BOBBIN CASE LEVER LINK

23| 15040 * 1 h1+ (#) HOOK CONPLETE

24| 16407-01 * 1 Hh 4 HOOK

25| 16407-07 * 1 REAHK THREAD GUIDE

26| 18407-08 * 2 IE»ncr SCREW

27| 16407-05 * 1 #$HEH NEEDLE GUARD

28| 16407-06 * 2 ks ne SCREW

29| 15040-02 * 1 RA~ BOBBIN CASE COMPLETE

30| 15040-10 * 1 T A BOBBIN CASE TENSION SPRING
31| 16407-11 * 1 RifF/ T ALEdnC SET SCREW

32| 16407-12 * 1 RBF AW FNC TENSION REGULATING SCREW
33 1504003 * 1 HAh<#z HOOK GIB

34| 16407-04 * 3 RAo~@rgsne HOOK GIB SCREW

35| 15041 * 1 PR BOBBIN

36| 15052 * 1 FANY —y 01L GAUGE

37| 11131 * 1 AANY— RN TS 01L GAUGE GUIDE TUBE

38| 15093 * 1 ANy 1 X OIL REGULATING SCREW

39 15094 * 1 0y ¥ 7 0-RING

40| 10629 * 1 MMy 1 X MEH DL SET SCREW 1/8X40 [=8.0

41| 15048 * 1 HEY e R e T — BOBBIN CASE LEVER

42| 10677 * 1 7Y LN — WASHER

43| 10650 * 1 t—7+—t&EH0L SCREW 3.4X36 L=6.0

44 11145 * 1 h~ta@ T 23— (k) PINCH SLEEVE (UPPER)

45] 11146 * 1 h~te@td 27 —(F) PINCH SLEEVE (UPPER)

46| 11144 * 1 h~ta@ftrac PINCH SLEEVE SCREW 7/32X32 L=32.0
47| 10647 * 1 7Y Lx— WASHER

48| 10646 * 1 hevt@gikspnte SCREW 6.75X24 L=28.0
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TENSION

339RLB-25

22

255RBL-25 22
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A F iR

TENSION
MRAES |33
Ll Iite il R R %&# A PARTS NAME
1| 10981C-A * * 1] AFHE (¢1.4) TENSION BRACKET COMPLETE
2 | 19421 * 1| BAFH TENSION BRACKET
2 | 10961 * 1| BT TENSION BRACKET
3| 10957 * 1| waonfy > TENSION RELEASE PIN
4| 10793 * 1| e aslre v () TENSION RELEASE PIN (LONG)
4 | 10952 * 1] R 3HHY ~ (&) TENSION RELEASE PIN (LONG)
5| 19531 * 2 | B¥m TENSION DISC
5| 19531 * 4| AFm TENSION DISC
6 | 19532 * 1| A—m TENSION RELEASE WASHER
6| 19532 * 2 | A—m TENSION RELEASE WASHER
7| 19533 * 1| BB*7Y 2 (01.4) TENSION SPRING
7| 19533 * 2| BBATY 7 ($1.4) TENSION SPRING
8 | 28206 * 1| @—b 7 P AR 70— NUT WASHER
8 | 28206 * 2| B—L 7P RAPTs— NUT WASHER
9| 19513 * 1 a—L 2 tF7t NUT 1/4X40
9| 19513 * 2| 8—LYbFF7H NUT 1/4X40
10| 19512 * 1| #ARFE G THREAD CONTROLLER STUD
10| 10962 * 1| #AFe O THREAD CONTROLLER STUD
11] 10689 * 1| #8|»7y v » THREAD CONTROLLER SPRING
11| 10953 * 1| #8277y ¥ 7 THREAD CONTROLLER SPRING
12| 10694 * 1| ZEMm THREAD CONTROLLER DISC
12| 10694 * 2| =—Em THREAD CONTROLLER DISC
13| B118319 * 1| ZKmik» v SCREW 3/32X56 L=12.2
13| B144682 * 1] ZEmMmik»ne SCREW 3/32X56 L=12.2
14| 19534 * * 1| g—Lv 2 bt 7t NUT
15| 10678 * * 1| o 2o TENSION RELEASE PLATE
16| 19422 * * 2| AwssHigEne SCREW
17| 10690 * * 1 27y v r8& THREAD CONTROLLER SPRING STOP
18| 10650 * * 1] A7) v 728 nnt SCREW 3.4X36 L=6.0
19
20| 15082 * 1| KAH THREAD RETAINER
20| 15517 * 1| K& THREAD RETAINER
21| 15055 * * 1| k&E»nL SCREW 11/64X32 1=0.0
22| 10720 * * 1] &wasne (E® TENSION RELEASE PLATE ROD
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LUBRICATION
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G
LUBR| CAT ION

BaEs

NO| RS 339{% 255‘_‘2'5 ?# =¥ PARTS NAME
1| 15063¢C * * 1 ol £ 2 —7 (&) OIL TUBE AND QIL WICK
3 | 15087 * * 1 EZ— L F 2 — T4 (A) RETAINER

4| 6333 * * 1 kv ne SCREW 9/64X40 L=86.5

5 | 15067C * * 1 vE— 4 2—7 () OIL TUBE AND OIL WiCK
8 | 15088 * * 1 ¥4+ 2— 742 (B) RETAINER

9 | 6333 * * 1 | kvne SCREW 9/64X40 L=6.5

10| 15085 * * 1 ¥ Z—J F2— 7L (C) RETAINER

11} 6333 * * 1| iksvne SCREW 9/64X40 L=6.5

12| 150640 * * 1 €2+ 2—7 (4A) OIL TUBE AND OIL WICK
15} 15097 * * 1 = s F ()] RETAINER

16| 6333 * * 1 Ennc SCREW 9/64X40 L=6.5

17| 15077 * * 1 ~Y Fy vy BED OIL TUBE CLAMP

18| 111086 * * 1 A A A OIL FELT

19| 11108 * * i Evnc SCREW 1/4X32 L=13.0
20| 11085 * * 1 T#y A 2 L gEe OIL STOP SCREW 7/16X28
211 11069 * * 1 T#gA s L7 = b OIL FELT

22| 11070 * * 2 | HUSEX SR OIL STOP SCREW 7/16X28
23| 11071 * * 2 | g x> PACKING

24| 11069 * * 4 | BUEAS LT =L} OIL FELT
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ACGESSORIES AND ATTACGHMENTS




b /R am

ACCESSORIES AND ATTACHMENTS

fou] £33
NO ’iﬁ;ﬁ? 3395?; 25552; %@# R PARTS NAME
1| 35254 * * 1| Rirct b THREAD UNWINDER COMPLETE
2| 11887 * * 4| 3-8 MACHINE REST
4| 6055 * * 4 1 g1 NAIL
51 11888 * * 2| ¥rreryg MACHIN HINGE CONNECTION CUSHION
6 | 6055 * ® 4 | &7 NAIL
71 11885 * * 21 3y ery MACHIN HINGE CONNECT ION
8 | 15080 * * 1| BBy DRIP
9| 15081 * * 10| knt DRIP PAN NAIL
10| 15082 * * 1 | Boa DRIP PAN DRAIN JAR
11| 10735 * * 1 vELEWEY b KNEE LIFTER COMPLETE
12] 81301-L * * 1 1 CHAIN BELT
13| 81302-L * * 1 y Y-y POTHOOK
25| NO122 * * 3 | &t NEEDLE
26| 15041 * * 4 | #ey BOBBIN
27| 8121 * * 1 K3 4 %=\ SCREW DR{VER (SMALL)
28| 8120 * * 1 ¥ 3 4 0-(sh) SCREW DRIVER (NIDDLE)
29| 8118 * * 1 F 3 48-(K) SCREW DRIVER (LARGE)
30| 10747 * * 1| RALYY F(1/164 Y 4) WRENCH
31| 11487 * * 1| AAvY+@3Y) WRENCH
32] 11969 * * 1| RALVY#+@53Y) WRENCH
34| 8125 * * 1| #EL OILER
36| 11193 * * 1| # olL
37
38| 10748 * * 1| AFALY 4 DOUBLE HEAD WRENCH
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PARTS AVAILBLE AT EXTRA CHARGE

27




B 7T G

PARTS AVAILABLE AT EXTRA CHARGE

AEAES | 339RBL | 255RBL |wm

NOL paRT NO | -25|  -25 |qry B PARTS NAME
1] 15098 * * 1 MU op— F BELT GUARD

2| 11162 * * 2 | kv nUL (L) SCREW 3.4X36 L=5.4

3 | 10650 * * 1 | k»ne (R SCREW 3.4X36 L=6.0

4| 11142 * * 1 7Y YR — WASHER

5 | 15099 * * 1 S b —F () A — BELT GUARD (TOP) COVER

6 | 12418 * * 2 | ikvnv SCREW 13/64X32 L=9.0

7| 15121 * * 1 < b tt—F (F) hri— BELT GUARD (BOTTOM) COVER

8| 15122 * * 1 AU b — F (R) H e — ()N BELT GUARD (BOTTOM) COVER (SMALL)
9 | 11830 * * 1 | k»ne SCREW 9/64X40

10| 15081 * * 2 | knv SCREW

11| 16287 * * 2 77X WASHER

15| 10937-01 * * 1 AR IR FINGER GUARD

18| 10749 * * 1 | k»vne SCREW 3.4X36 L=11.0

17] 10677 * * 1 7YX NASHER






